
Florida International University Florida International University 

FIU Digital Commons FIU Digital Commons 

FIU Electronic Theses and Dissertations University Graduate School 

3-26-2021 

Unit Energy Consumption, Production, and Cost of Innovative Unit Energy Consumption, Production, and Cost of Innovative 

Treatment Systems of Different Wastewater Streams Treatment Systems of Different Wastewater Streams 

Jinze Li 
jli067@fiu.edu 

Follow this and additional works at: https://digitalcommons.fiu.edu/etd 

 Part of the Environmental Engineering Commons 

Recommended Citation Recommended Citation 
Li, Jinze, "Unit Energy Consumption, Production, and Cost of Innovative Treatment Systems of Different 
[...]
biogas production for energy recovery because major chemical oxygen demand is diverted 

directly to anaerobic digesters in the form of primary sludge.  

1.2.2. Up-Flow Anaerobic Sludge Blanket (UASB) 

Mainstream UASB is the key technology in converting a wastewater treatment plant 

from energy consumption to energy production. In the treatment scheme, biodegradable 

COD in wastewater is converted into methane at an operating temperature between 15 and 



3 

 

35℃ [20].  Mainstream UASB eliminates the aeration process required during the removal 

of dissolved biodegradable COD, produces energy in the form of CH4, and generates a 

much smaller amount of sludge to be disposed of [21]. These advantages reduce the 

operational cost when compared with conventional wastewater treatment systems [22, 23].   

1.2.3. Partial Nitrification/Ammonia (PN/A) 

Developed in the beginning of the 1990s, the PN/A process is a cost-effective way to 

remove total nitrogen in wastewater [24].  PN/A process is a two-step biological 

transformation of ammonia to nitrogen gas.  The first step is termed as partial nitrification.  

Ammonia oxidizing bacteria convert approximately 50% of the ammonia to nitrite under 

conditions that restrict nitrite-oxidizing bacteria growth. The second step is referred to as 

anaerobic ammonium oxidation or Anammox. Ammonium-Nitrogen is oxidized under 

anaerobic conditions by anaerobic ammonium oxidation bacteria that can use nitrite as the 

electron acceptor to produce N2 [25].  Compared to the nitrification-denitrification process, 

PN/A process could reduce 60% of oxygen demand in the aeration process and eliminate 

organic carbon source requirements. 

  



4 

 

2. OBJECTIVES AND APPROACH 

2.1. Objectives 

The objectives of this dissertation are to assess the efficiency and economic feasibility 

of innovative technologies in treating different streams of wastewater. This is 

accomplished by characterizing the influence of industrial wastewater and leachate on the 

wastewater treatment system. Industrial wastewater and leachate have different 

concentrations of pollutants and biodegradability, which significantly affect the 

performance of micro-sieving, UASB, and PN/A.  Besides wastewater quality, parameters 

such as treatment technologies, design capacity, operation loading rate, and COD removal 

efficiency also have a significant influence on the energy consumption or production of 

WWTPs.  Therefore, the objectives are as follows: 

1) To evaluate the effects of primary treatment of micro-sieving vs. traditional primary 

clarifier and secondary treatment (biological process) in leachate treatment and analyze the 

unit energy and cost of different leachate treatment systems with innovative technologies 

such as Anammox and UFAB. 

2) To evaluate the influence of micro-sieving on the treatment performance of the 

system with UASB and PN/A and compare sustainable assessment metrics of treatment 

systems using micro-sieving in terms of unit energy and cost. 

3) To compare the unit energy consumption and production of different industrial 

wastewater treatments and conduct a unit cost analysis of the system based on various 

industrial wastewater qualities. 

4) To compare the unit energy consumption of different treatment technologies in 

WWTPs in China and study relationships between the unit energy consumption and design 



5 

 

capacity, operation loading rate, COD removal efficiency, and influent concentration of 

contaminants. 

2.2. Materials and methods 

Data concerning industrial wastewater, leachate at various landfill ages, and municipal 

wastewater are from peer-reviewed papers. Municipal wastewater flow rate, influent 

pollutant concentration, and treatment technologies were compiled from the China Urban 

Drainage Statistical Yearbook 2016.  Innovative technologies can save energy and reduce 

carbon sources for removing COD and TN in WWTPs. However, it requires investment in 

innovative technologies and increases capital cost. On the other hand, the O&M costs could 

be significantly reduced due to the increased heat and electricity harvested by the new 

innovative technologies as well as sustainable engineering design.  For quantifying the 

impacts of innovative technologies and design, it is necessary to determine if the 

cumulative benefit of energy-saving would be greater than increased capital cost and the 

reduced cumulative operation and maintenance (O&M) cost by the innovative technologies 

in the life cycle of the equipment. Therefore, unit energy and cost analysis are used to 

compare the economic feasibility of conventional methods and innovative technologies for 

treating different kinds of wastewater.  For designing an energy positive WRRF, data was 

compiled from the peer-reviewed papers [26-28].  Excel 2010 and IBM Statistical Package 

for the Social Sciences (SPSS) Statistics 21.0 software were used to estimate energy and 

cost for different wastewater treatment systems. The effect of wastewater quality, flow rate, 

operation loading rate, treatment technologies on energy consumption was quantified by 

using these models.  The current study collected different wastewater quality data and then 

an Excel-based model was developed.  To reduce the space of the section, the performance 



6 

 

of treatment systems with different technologies is shown in Appendix. Figure A.18, A.19, 

A.20, A.21, A.22, A.23, A.24 illustrate these results.  

The unit energy consumption (kWh/kg CODremoved) of different treatment processes in 

China were calculated based on design capacity, operation loading rate, COD removal, 

influent and effluent concentration of contaminants, and energy consumption in Excel as 

shown in Figure A.25. The unit energy consumption, production, and cost of leachate, food 

processing wastewater, and industrial wastewater system were estimated by the following 

equations [17, 26, 29-39]:  

(kg/d))digester  anaerobic and  UASBfrom production (CH

 )combustion of(Enthalpy  recovery)(Energy  = (kWh/d)productionEnergy 

4

 

4CH kWh/kg 13.9=combustion ofEnthalpy 

38%=recoveryEnergy 

 where

 

(kg/d) removal BOD

(kWh/d)productionEnergy 
=)BOD (kWh/kgproductionenergy Unit removed  

(2.1) 

Energy consumption  
OT

/d)(kgO processaeration  of demandAeration 
=

a

2  

where  

aOT =Oxygen transfer efficiency (actual)=1.2 kg 2O /kWh 

Unit energy consumption (kWh/ kg Nremoved)  
(kg/d) removal  N

(kWh/d)nconsumptioEnergy 
=  

(2.2) 



7 

 

It was assumed that UASB combining the heat and power technologies could convert 

38% of CH4 (formed in the mainstream and the side stream anaerobic digestion) to 

electricity with an energy density of approximately 13.9 kWh/kg CH4 [40]. The energy 

demand of a WWTP mainly includes the power consumption of the wastewater lift pump, 

aeration equipment, and sludge treatment. The energy consumption of biological treatment 

accounts for 50–70% of the overall energy consumption [41]. Therefore, the aeration 

energy of the biological treatment process was the dominant energy demand.  Since 

biodegradable COD in wastewater is  converted into CH4 at 15 and 35 ℃ [20], the 

operating temperature of the treatment system was assumed to be 25 ℃. The unit energy 

consumption is estimated based on O2 mass demand and oxygen transfer efficiency at 25 

℃ [26]. 

Capital cost of preliminary treatment($)= EXP [3.25972 +0.61915 ln(flow to the 

treatment plant(MGD)) ]1000 

Operation labor hour of preliminary treatment (hr/yr) = EXP [6.39872 + 0.23096 x + 

0.16496 x2 - 0.0146 x3] 

Maintenance labor hour of preliminary treatment (hr/yr) = EXP [5.8461+ 0.20651 x + 

0.06884 x2 + 0.02382 x3 - 0.00441 x4] 

Total material and supply cost of preliminary treatment ($/yr) =EXP [7.23566 + 0.39994 

x - 0.22498 x2 + 0.1101 x3 - 0.01103 x4] 

Electrical energy demand of grit removal (kwh/yr) = EXP [6.30864 + 0.23453 x - 

0.35844 x2 + 0.00871x3] 

Electrical energy demand of flow measurements and screening (kwh/yr) = EXP [7.1497 + 

0.28856 x - 0.07886 x2 + 0.014662 x3] 



8 

 

The total electrical energy demand of preliminary treatment (kWh/yr) = Electrical energy 

demand of grit removal (kWh/yr) + Electrical energy demand of flow measurements and 

screening (kWh/yr) 

where  

x=In(Q) 

Q=flow to the treatment plant, MGD 

(2.3) 

Capital cost of rotating belt filter($)= 0.55Capital cost of priamry clarifier with 50% TSS 

removal($) 

Capital cost of priamry clarifier=-0.00002(Q)2+19.29(Q)+220,389 

Q=32.6/surface overflow rate (influent flow rate) 

Operating Power Consumption of rotating belt filter =129.6 kWh/d 

Maintenance Materials cost of rotating belt filter ($/yr) = 2% of capital costs of rotating 

belt filter 

(2.4) 

TSS removal of primary clarifier (%) =-0.004006[Surface overflow rate(m/d)] +0.73782 

TSS removal of rotating belt filter (%) =16.45ln [Influent TSS concentration(mg/L)]-29.1 

(2.5) 

Capital and O&M costs of preliminary and primary treatment are related to the flow 

rate. To quantify the influence of different wastewater quality on treatment systems, 1 

MGD was assumed as the flow rate for different wastewater treatment systems.  A rotating 

belt filter has a typical operating power consumption of 1.8-3.6 kW for a flow rate of 0.6 

MGD [17]; two rotating belt filters with total energy consumption of 5.4 kW were used for 



9 

 

treating wastewater. Since micro-sieving could reduce the capital cost by 30%-60% when 

it is compared with conventional primary clarifier, it is assumed that the capital cost of 

micro-sieving is 55% of that of primary clarifier with 50% TSS removal according to the 

literature data. Maintenance cost is equal to 2% of capital cost [1].  Since the cost of the 

primary clarifier is calculated based on the same flow rate, the costs of rotating belt filters 

are the same for different wastewater treatment systems.  However, TSS removal efficiency 

is positively correlated to the TSS concentration before the micro-sieving process [30]. 

Different wastewater quality leads to different treatment performance of micro-sieving. 

The capital cost of UASB($)=(cost factors)(Volume of UASB (m3)) 

(unit capital cost of UASB($/m3)) 

Volume of UASB (m3)=(sludge production from UASB(m3/d))(sludge age(d)) 

where  

sludge age=60 d for the leachate treatment system 

sludge age=40 d for food processing and industrial wastewater treatment system 

Cost factors=(fi)(fac) 

fac= factor for costs for construction of additional units=1.43 

fi= factor for additional capital costs (non-construction related) =1.72 

unit capital cost of UASB=721.31 $/m3 volume 

(2.6) 

Cavalcanti et al. [42] studied the performance of UASB reactors for treating raw 

wastewater. The results show that UASB could produce stable sludge at an anaerobic 

sludge age of 40 to 50 days at 25 ℃. In the municipal wastewater treatment system, 40 to 

60% of the influent COD could be converted into CH4 by UASB reactors at an anaerobic 



10 

 

sludge age of 30 to 60 days at 15 to 30 ℃.  In practice, the sludge age of UASB is greater 

than 20 to 40 days [26].  Old leachate has very low biodegradability, sludge age is assumed 

to be 60 days and 40 days for keeping stable performance of leachate and industrial 

wastewater treatment systems.  When the flow rate of different wastewater treatment 

systems is 1 MGD or 3785.4 m3/d, fac, fi, and unit capital cost of UASB are 1.43, 1.72, and 

721.31 $/m3 volume, which were calculated based on equations (A.6, A.7, and A.1).  

Capital cost of PN/A($) =Equipment Cost of PN/A($)(Capital cost/Equipment Cost) 

where 

Capital cost/Equipment Cost=2.405 

Equipment Cost of PN/A($) =(Volume of PN/A(MG))166438+155108 

(2.7) 

In the current study, the PN/A process was operated in a sequencing batch reactor 

(SBR). SBR with different volumes and corresponding equipment costs were summarized 

by the U.S. Environmental Protection Agency report [32]. Therefore, the equipment cost 

of PN/A SBR was estimated based on reactor volume, as shown in figure A.19 and equation 

(A.9). Capital cost includes equipment and construction costs. Cost of piping, installation, 

electrical, instrumentation, engineering, construction management (structural and civil) 

accounts for 85% of equipment cost [29]. Due to contingency, the capital cost is 30% 

higher than the designed capital cost [29]. Therefore, the ratio between capital cost and 

equipment cost is 2.405. 

Capital cost of activated sludge process with nitrification and denitrification($) 

=(costing factors)(Volume of activated sludge process with nitrification and 

denitrification (m3)) (unit capital cost of activated sludge tank ($/m3)) 



11 

 

=fac fi Vactivated sludge process with nitrification and denitrification(Unit capital cost of activated sludge 

tank) 

where  

Cost factors=(fi)(fac) 

fac= factor for costs for construction of additional units=1.43 

fi= factor for additional capital costs (non-construction related) =1.72 

unit capital cost of activated sludge tank =244.64 $/m3 volume 

(2.8) 

If the flow rate of different wastewater treatment systems is 1 MGD or 3785.4 m3/d, 

fac, fi, the unit capital cost of the activated sludge tanks are 1.43, 1.72, and 244.64 $/m3 

volume, which were calculated based on equations (A.6, A.7, and A.2).  

Capital cost of final clarifier($)=(cost factors)(flow rate to final clarifier(m3/d))(Sfd 

(Hd/v0)EXP (kXt)) (unit capital cost of final clarifier($/m3)) 

where  

Sfd=settler safety factor=2 

Hd=settler height (m)=4m 

v0= vesilind constant=216 m/d  

k= vesilind constant=0.35 L/gTSS 

Xt=activated sludge concentration=4.006 g/L 

Cost factors=(fi)(fac) 

fac= factor for costs for construction of additional units=1.43 

fi= factor for additional capital costs (non-construction related) =1.72 

unit capital cost of final clarifier=412.40 $/m3 volume 



12 

 

(2.9) 

van Haandel and van der Lubbe [26] used 2 and 4 m as the default values for the safety 

factor and height of the final clarifier. Thus, these default values were selected for 

estimating the cost of the final clarifier. Sludge settleability affects the value of the Vesilind 

constants [26]. Without UASB, sludge to the final clarifier shows poor settleability. The 

Vesilind constants v0 and k are assumed to be 144 m/d and 0.46 L/ g TSS. Since the 

settleability of sludge following mainstream UASB is good, Vesilind constants v0 and k 

are 216 m/d and 0.35 L/ g TSS. As shown in table A.4, solid content and the specific gravity 

of the bulk sludge for activated sludge are 0.2-0.6% and 1-1.003. 0.4% and 1.0015 were 

assumed to be the corresponding solid content and the specific gravity of the bulk sludge. 

Therefore, the wet bulk sludge concentration of activated sludge equals 4.006 g/L. When 

the flow rate of different wastewater treatment systems is 1 MGD or 3785.4 m3/d, fac, fi, 

the unit capital cost of final clarifier are 1.43, 1.72, and 412.40 $/m3 volume, which were 

calculated based on equations (A.6, A.7, and A.3).  

Capital cost of anaerobic digestion ($) 

=(costing factors)(Volume of anaerobic digestion(m3))(unit capital cost of anaerobic 

digestion ($/m3)) 

= fac fiVsludge thickener(Unit capital cost of anaerobic digestion) 

where  

Cost factors=(fi)(fac) 

fac= factor for costs for construction of additional units=1.43 

fi= factor for additional capital costs (non-construction related) =1.72 

unit capital cost of anaerobic digester=700.46 $/m3 volume 



13 

 

(2.10) 

Since combined heat and power could convert the CH4 formed in UASB and anaerobic 

digestion to heat for operating anaerobic digester at high temperature, operation 

temperature is assumed to be 35 ℃  in the anaerobic digester.  Whene the flow rate of 

different wastewater treatment systems is 1 MGD or 3785.4 m3/d, fac, fi, and unit capital 
[...]
pumping, and sludge treatment [238-242].  Typically, aeration is the largest electricity 

consumer of the plant.  The energy consumption of pumping and sludge treatment is 

mainly determined by the actual flow rate and dewatered sludge mass.  The oxygen 

demand of aeration equipment is determined not only by flow rate but also by the 

concentration of oxygen-consuming pollutants. The energy consumption of the aeration 

process is often evaluated according to either BOD or COD reduction (kWh/kg· BOD 

or kWh/kg· COD) [225, 242].   Unit energy metric such as kWh/kg CODremoved, reflects 



121 

 

the differences in the influent concentration (or mass loading) of pollutants in the 

wastewater, could be used to define benchmark values for evaluating the energy-saving 

potential of WWTPs.  Therefore, unit energy consumption (kWh/kg CODremoved) is 

selected for assessing the energy efficiency of WWTPs in this study. 

Several studies benchmarked energy consumption to provide useful information for 

optimizing the operation of the plants to achieve energy saving [34, 145, 243].  For 

example, Hanna et al. [244] and Vaccari et al. [38] benchmarked unit energy 

consumption of 266 small US and 241 Italian wastewater treatment facilities. They also 

explored the relationship between the unit energy consumption of all WWTPs and key 

parameters such as design flow rate, COD concentration, and operation loading rate.  

However, there were a few studies composing the energy efficiency of different 

treatment technologies under different conditions of design flow rate, operation loading 

rate, COD removal, and influent COD concentration.  Therefore, this study tries to 

quantify the unit energy consumption of different treatment technologies in terms of 

unit energy metrics per kg CODremoved.  The objectives of the current study are to (1) 

assess the suitability of unit energy metricsuch as kWh/m3 and kWh/kg CODremoved for 

the energy audits of main wastewater treatment technologies at different sizes of 

WWTPs in China; (2) explore the difference between the actual and theoretical unit 

energy consumption of main treatment technologies in WWTPs; (3) compare the unit 

energy consumption of different technologies under different conditions of design flow 

rate, operation loading rate, COD removal and influent concentration of contaminants.  

The unit energy consumption of main biological technologies is to offer valuable 

references for future sustainable treatment design. 



122 

 

6.3. Materials and methods 

6.3.1. Data and processing 

In the current study, unit energy consumption was calculated based on national data 

obtained from the China Urban Drainage Statistical Yearbook 2016 [215].  The national 

database of 1,399 WWTPs contains necessary information of wastewater treatment 

plants (WWTPs) such as design flow rate, treatment technology, operation loading rate, 

annual energy consumption, influent and effluent concentration of chemical oxygen 

demand (COD). However, the energy consumption of some WWTPs was not recorded 

in the Yearbook.  Therefore, 1,215 WWTPs in China were selected after data screening.  

The main wastewater treatment technologies in China could be found based on the 

number of WWTPs with specific secondary processes.  Pearson correlation analysis 

identified the feasibility and sustainability of unit energy indicators by using IBM SPSS 

Statistics 21.0 software. Secondly,  Excel-based models were developed for composing 

the theoretical and actual unit energy consumption of WWTPs with main treatment 

technologies based on literature [26-28].  Thirdly, the actual unit energy consumption 

(kWh/kg CODremoved) was used as an indicator for ranking the energy efficiency of 

treatment technology in different design flow rates, operation loading rates, COD 

removal, and influent concentration of contaminants.  Finally, regression models of unit 

energy consumption of main technologies were developed based on the corresponding 

parameters. 

6.3.2. Unit energy consumption 

6.3.2.1. Actual unit energy consumption 

Based on the actual flow rate, the actual unit energy consumption (kWh/m3) was 

calculated by the following equation: 

Actual unit energy consumption (kWh/m3)=(actual energy consumption (kWh/d)/Q 



123 

 

(6.1) 

where 

Q=Actual flow rate(m3/d)=(Design flow rate (m3/d)(Operation loading rate(%)) 

The daily COD removal is calculated by COD concentration in wastewater and 

actual flow rate: 

Daily COD removal (kgCOD/d)=(S0-S)(Q)/(103 g/kg) 

(6.2) 

where 

S0= Influent biodegradable COD (g/m3) 

S=Effluent biodegradable COD (g/m3) 

Based on COD concentration in influent and effluent, the COD removal efficiency 

(%) was estimated by the following equation: 

COD removal rate (%)=(S0-S)/S0 

(6.3) 

Actual unit energy consumption (kWh/ kg CODremoved) is calculated as the ratio 

between daily energy consumption and daily COD removal: 

Actual unit energy consumption (kWh/(kg CODremoved )) 

=(actual energy consumption (kWh/d))/(COD removal (kgCOD/d)) 

(6.4) 

6.3.2.2. Theoretical unit energy consumption 

Theoretical aeration demand was estimated based on municipal wastewater quality 

from the China Urban Drainage Statistical Yearbook 2016 [215]. The Yearbook 

recorded the annual mean value of wastewater quality, data of some WWTPs is not 

suitable for estimating aeration consumption in the theoretical model.  Therefore, the 



124 

 

wastewater quality of 881 WWTPs was selected after data screening. Theoretical 

oxygen consumption (g/d) is calculated by the following equation [27]: 

R=Q(S0-S)-1.42P+4.57Q(NOx)-2.86Q(NOx- NO3_N e) 

(6.5) 

where 

R=oxygen demand (g/d) 

P=sludge production (g/d) 

NOx=Amount of NO3_N production during nitrification (g/m3) = Influent NH4_N 

concentration -Effluent NH4_N concentration -0.12P/Q 

NO3_N e= Effluent NO3_N concentration (g/m3) 

)SRT(b1

)(NO QY
+

)SRT(b1

S)SRT-(S QYf
+

)SRT(b1

S)-(S QY
=P

n

xn

H

0Hd

H

0H

+++
 

(6.6) 

where 

bH=0.088 g VSS/g VSS∙d 

bn=0.135 g VSS/g VSS∙d for AO+AAO and OD 

bn=0.082 g VSS/g VSS∙d for SBR 

YH=0.45 g VSS /g biodegradable COD 

fd=0.15 

Yn=0.15 g VSS/g NH4_N for AO+AAO and SBR 

Yn=0.2 g VSS/g NH4_N for OD 

SRT= Solids retention time (d) 

Based on design parameters from table 6.1, SRT of AAO, OD, and SBR are 

assumed to be 7.5, 27.5, and 22.5 d.   

 



125 

 

Table 6.1 Design parameters of various technologies [28] 

Technology SRT (d) HRT (h) MLSS (mg/L) 

CAS 5-15 4-8 1000-3000 

AO or AAO 5-10 

Anaerobic zone 1-2 

2000-4000 Anoxic zone 1-2 

Aerobic zone 4-6 

MBR 10-25 
Anoxic zone. 1-2 

5000-15000 
Aerobic zone. 2-4 

OD 15-40 15-30 2000-5000 

SBR 15-30 Total cycle time 4-9 2000-5000 

Biolak 30-70 15-40 1500-4000 

 

According to the Handbook of biological wastewater treatment [26], 1.2 kg O2/kWh 

is assumed to be the actual oxygen transfer rate (AOTR). 

AOTR

R
=(kWh/d) demandaeration  lTheoretica  

(6.7) 

where 

AOTR=1.2 kg O2/kWh 

Based on the actual flow rate, the theoretical unit aeration demand (kWh/m3) was 

calculated by the following equation: 

Theoretical unit aeration demand (kWh/m3)=(theoretical  aeration demand 

(kWh/d))/Q 

(6.8) 

Theoretical unit aeration demand (kWh/ kg CODremoved) is calculated as the ratio 

between the theoretical aeration demand and the daily COD removal: 

Theoretical unit aeration demand  (kWh/(kg CODremoved)) 

=(theoretical aeration demand (kWh/d))/(COD removal (kgCOD/d)) 

(6.9) 



126 

 

Since secondary biological treatment consumes 50–70% of the overall energy 

consumption of a WWTP [41], 0.6 is assumed to be the ratio between energy 

consumption and aeration demand. 

0.6

) (kWh/m  demandaeration unit  lTheoretica
=

)(kWh/mn  consumptioenergy unit  lTheoretica

3

3

 

0.6

COD) (kWh/kg  demandaeration unit  lTheoretica
=

COD) (kWh/kgn  consumptioenergy unit  lTheoretica

 

(6.10) 

6.4. Results and discussion 

6.4.1. Main technologies of WWTPs in China  

In the Yearbook of 2016, WWTPs in China used different kinds of wastewater 

treatment technologies, which include anaerobic- anoxic–oxic, anaerobic-oxic, 

oxidation ditch, sequencing batch reactor, membrane bioreactor, BIOLAK, biofilm, 

wetland, activated sludge, and a combination of these technologies. In this study, the 

selected WWTPs were classified as AO+AAO, OD, SBR, Biofilm, Biolak Technology, 

constructed wetland, activated sludge process, MBR, and others, as shown in Figure 

6.1.  

 



127 

 

 

Figure 6.1 Distribution of treatment technologies in wastewater treatment plants 

(WWTPs) 

Since the main pollutant of wastewater is organic matter, WWTPs used biological 

methods as the main wastewater treatment technologies in China.  Biological methods 

can be classed into activated sludge process and biofilm.  However, biofilm only 

accounted for 3.07 % of WWTPs in China, as shown in Figure 6.1, due to its low 

treatment efficiency.  The activated sludge process mainly included the conventional 

activated sludge process, AO + AAO, OD, and SBR.  Figure 6.1 shows that AO + AAO, 

OD, and SBR were the most widely used technologies in China, accounting for 36.5%, 

27.4%, and 17.4 % of WWTPs, respectively.  Jin et al. [13] reported similar findings 

on mainstream treatment technologies of WWTPs. 

6.4.2. Size distribution 

According to the design flow rate, WWTPs could be classified into small 

(<50,000m3/d), medium (50,000-200,000 m3/d) and large (>200,00m3/d) sized plants.   



128 

 

Figure 6.2 demonstrates that the number of small and middle-sized WWTPs accounted 

for 94% of all WWTPs.  Small WWTPs are generally built-in small coastal cities and 

towns.  Because of economic and population growth, the number of small-sized plants 

has exceeded that of medium and large-sized plants in 2015, as shown in Figure 6.2, 

which accounted for 66% of WWTPs.   Figure 6.3 shows that the actual flow rate and 

energy demand of the small and medium-sized WWTPs accounted for 61 % and 62% 

of all plants, which led to considerable total energy consumption. Since more dispersed 

wastewater sources need longer sewers for collecting wastewater, large wastewater 

treatment is not appropriate for the development of cities and improving the energy 

efficiency of small-medium-sized WWTPs. 

 

Figure 6.2 Size distribution of WWTPs in China 



129 

 

 

Figure 6.3 Distribution of number, actual flow rate, and energy consumption of 

WWTPs in different design capacities 

6.4.3. Unit energy consumption of the treatment process 

Different unit energy indicators lead to varying results of energy audits.  Table 6.2 

shows variations of wastewater characteristics and the operation loading rate of 

Gaobeidian WWTP. In 2015, the operation loading rate, influent COD, and BOD 

concentration of the WWTP increased to 93.26%, 409 mg/L, and 202 mg/L, which 

result in a 7% and 15% reduction in unit energy consumption (kWh/m3 and kWh/kg 

CODremoved).  Two different energy audit methods could produce diametrically opposite 

results.  In table 6.2, Mulan Town WWTP and Hutou Town WWTP have the same flow 

rate and operation loading rate in 2015.  Mulan Town WWTP shows a lower unit energy 

consumption (0.070 kWh/m3) than Hutou Town WWTP (0.075 kWh/m3).  However, 

unit energy consumption per kg COD removal of Mulan Town WWTP is more than 

twice that of Hutou Town WWTP because Hutou Town WWTP received wastewater 



130 

 

with higher COD concentration.  Unit energy consumption per m3 flow rate ignores the 

change in the concentration of pollutants in the wastewater and lead to incorrect results 

of energy audits.  Unit energy metrics  expressed as kWh/kg CODremoved could better 

reflect the energy efficiency of WWTPs.  

Table 6.2 Characteristics and unit energy consumption of Gaobeidian WWTP, Mulan 

Town WWTP, and Hutou Town WWTP in China 

Parameter 
Gaobeidian 

WWTP [245, 246] 

Gaobeidian 

WWTP [215] 

Mulan Town 

WWTP [215] 

Hutou Town 

WWTP [215] 

Design flow rate (10,000 

m3/d) 
100 100 2 2 

Operation loading rate (%) 66.64 93.26 39.9 39.9 

Influent COD concentration 

(mg/L) 
173 202 110 159 

Influent BOD concentration 

(mg/L) 
346 409 51 21.8 

Unit energy consumption 

(kWh/m3) 
0.258 0.240 0.070 0.075 

Unit energy consumption 

(kWh/kg CODremoved) 
0.746 0.631 1.189 0.545 

 

For assessing feasibility and sustainability of unit energy indicators, the correlations 

between energy consumption, COD reduction, and actual flow rate of WWTPs with the 

main biological process in China were carried out, and results are presented in Table 

6.3.  The Pearson correlation coefficients are close to 1, which shows significant 

positive correlations between different parameters. Table 6.3shows that  the COD 

reduction has  stronger correlations with the energy consumption of 1,215 plants as 

compared with the actual flow rate.  For mainstream treatment technologies, all the 

correlations were significant at a level of significance of p < 0.01 with Pearson 

coefficients of 0.906-0.933.  As a result, the unit energy consumption (kWh/kg 

CODremoved) is a suitable indicator to evaluate energy efficiency in WWTPs. 

Table 6.3 Correlations between energy consumption, daily COD removal, and actual 

flow rate of WWTPs using different technologies. 



131 

 

Pearson Correlation Actual flow rate (10,000 m3/d) Daily COD removal (kg/d) 

Energy consumption of all plants (kWh/d) 0.869a 0.900 a 

Energy consumption of AO+AAO 

(kWh/d) 
0.901 a 0.915 a 

Energy consumption of OD (kWh/d) 0.916 a 0.906 a 

Energy consumption of SBR (kWh/d) 0.905 a 0.933 a 

a Correlation is significant at the 0.01 level (2-tailed). 

Figure 6.4 presents the average unit energy consumption values of 1.811 kWh/kg 

CODremoved and 0.318 kWh/m3 for 1215 plants in China.  Due to the differences in 

wastewater quality, the standard deviation of unit energy consumption (kWh/kg 

CODremoved) is higher than that of unit energy consumption (kWh/m3). The mean unit 

energy consumptions of AO+AOO, OD, and SBR are 1.903, 1.877, and 1.705 kWh/kg 

CODremoved. SBR technology shows higher energy efficiency than other mean treatment 

technologies in China. 

 

Figure 6.4 Unit energy consumption of WWTPs with main technologies 



132 

 

6.4.4. Actual and theoretical unit energy consumption 

Figures 6.5, 6.6, and 6.7 show that average theoretical unit energy consumptions of 

AO+AAO, OD, and SBR are 0.71-0.86, 0.79-0.94, and 0.89-0.94 kWh/kg CODremoved, 

which is close to the energy indicators (kWh/kg CODremoved) reported in the literature 

[2, 247, 248]. AO+AAO, OD, and SBR are aerobic treatment methods that consume 

oxygen to convert COD and NH4_N to CO2 and N2.  Theoretical oxygen demand is 

related to wastewater quality and sludge production, as shown in equation (6.5). As 

shown in figures 6.5, 6.6, and 6.7, the difference between actual and theoretical unit 

energy consumption decreased with the increased design flow rate, while the theoretical 

unit energy consumption is not affected by design capacities. In practice, the smaller 

wastewater treatment systems have higher energy demand due to the lower operation 

loading rates.  Larger WWTPs used more efficient pumps and compressors for treating 

wastewater [228].  Many cases of research and books do not consider the effect of 

design flow rate, operation loading rates, and equipment efficiency on theoretical unit 

energy consumption [26, 27, 40, 232], which leads to similar theoretical unit energy 

consumption in different design capacities.  Figure 6.8 presents the ratio between 

theoretical and actual unit energy consumption.  Average values of the ratio in table 6.4 

could be used for making up the difference between actual and theoretical unit energy 

consumption. 

 



133 

 

 

Figure 6.5 Actual and theoretical unit energy consumption per kg COD removal of 

WWTPs with AO+AAO technology 